
PROCUT 315 & 350 
CIRCULAR SAW 

Spare Parts Manual 



PARTS LISTS 
 
 

 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

Part No. Description Qty. Part No. Description Qty. 

101 Pedestal 1 109 Sticker electro 1 

102 cover 1 110 Sticker general 
 

1 

103 support pump 
 

1 111 Pump set 
230/40QV50HZ 

1 

104 screw 6 x 12 4 112 Filter 1 

105 Spring washer 6 6 113 Screw M6x12  

106 Screw M10 x 100 2    

107 Screw M6 x 12 2    

108 Spring washer 8 2    



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Part No. Description Qty. 

201 Angel Scale  1 

202 Type Shield 2 

203 Spring 2 

204 Rivet 10 2 

205 Screw M10x100 2 

206 Nut M10X25 4 

207 Filter  1 

208 Spring fixed plate 1 

209 Spring fixed plate 1 

210 Washer 4 

220 Base plate 1 

221 Swivel block 1 

222 Greasing nipple 2 

223 Shaft 1 



 
 
 
 
 



Part No. Description Qty. Part No. Description Qty. 

302 Nut M10 4 337 Vice plate left 2 

303 Ring 2 338 Vice plate right 2 

304 Mat board 2 339 Vice jaw at the front 1 

305 Bolt 4 340 Socket screw 4 

306 Rubber cover 1 341 Handle rod+knob 3 

307 Pipe hoop 1 342 Knob 3 

308 Nut 1 343 Plastic cover knob 1 

320 Pin 2 344 Boss 1 

321 Knob 1 345 Guiding shaft 2 

322 Mitre handle complete 1 346 Vice base 1 

323 Stud 1 347 Socket screw 2 

324 Nut 1 349 Vice jaw at the back 1 

325 Tensioning nut 1 350 Support block 

326 Nut 3 351 Socket Screw 2 

327 Bolt 3 353 Threaded shaft 1 

328 Pressure plate 1 



 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
 
 
 
 
 
 

Part No Description Qty. Part No. Description Qty. 

401 Ring 1 428 Locking ring 1 

402 Push down seat 1 429 Bearing 1 

403 Bolt 1 430 Ring 1 

404 Nut 1 431 Bearing 1 

405 Oil mark 2 432 Worm shaft 1 

406 Needle bearing 1 433 Gear housing 350 1 

407 Circlip 1 434 Worm wheel 1 

409 Stopper stifled 1 435 Bush 1 

410 Bearing 1 436 Circlip 1 

416 Sunken key 1 437 O-ring 1 

418 Ring 1 438 Socket screw 3 

419 Dowel pin 2 439 Bearing block 1 

421 Drain catcher 1 440 Sunken key 1 

422 Oil catcher 1 441 Saw shaft 1 

423 Nut 1 443 Socket screw 1 

424 Gear 1 450 Stopper stifled 1 

425 Spacer ring 1 451 Ring 1 

426 Socket screw 4 471 Packing 1 

427 Stop ring 1 473 Screw 2 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Part No Description Qty. Part No. Description Qty. 

501 Safety guard 1 512 Coupling rod 1 

502 Hinged guard 1 513 Bracket 1 

503 Hinged guard 1 514 Ring 2 

504 Ring 1 515 Socket head screw 1 

505 Coupling rod 1 518 Lever 1 

506 Ring 8 519 Star knob 2 

507 Tap (cock) 1 521 Adjusting rod 3 

508 Spindle 1 522 Coupling rod 1 

510 Bush 1 525 Connecting pipe 1 

511 Circlip 1 



Part No Description Qty. Part No. Description Qty. 

612 Tie bar complete 1 646 Nut 4 

614 Switch handle 1 647 Pinion 1 

615 Nut 1 648 Lock nut 1 

631 Sunken key 1 655 Motor 1 

644 Screw 2 657 Bolt 1 

645 Ring 4 658 Stop ring 1 



677 670682671 672

673674

675

678

676

0
OFF

1

MO
7

H
IGH2

Part No Description Qty 

670 Switch box 1 

671 Cover 1 

672 Sealing tape 

673 Screw M4x10 4 

674 Screw M5x12 4 

675 Spring washer 4 

677 Motor switch contactor (Dahlander switch) 1 

678 Earth bolt 1 

682 Sticker 1 

 Note: This manual is only for your reference. Owing to the continuous improvement 
o f the machine, changes may be made at any time without obligation on notice. 




